PARTS LIST

2017.09.22

QNilfisk



TABLE OF CONTENTS

General VieW . . ... 1
Chassis System . ... . 3
Control System . .. .. 5
Control System-Upper Column Assembly . ... ... .. . . . .. . .. . ... 8
Control System-Lower Column Assembly .. ... ... ... ... ... .. . ... 10
Decal System . ... .. .. .. 12
Electrical System . ... 14
EcoFlex Assembly ... ... . . . 16
Onboard-Charger-Assembly . . ... ... .. ... . . . . 18
Recovery System . ... 20
Scrub System-Cylindrical . ... ... ... ... . 23
Scrub System-Cylindrical-Deck Assembly......... ... ... ... .. ... .. .. ... 25
Scrub System-Cylindrical-Left Side Blade Assembly . .................................... 29
Scrub System-Cylindrical-Right Side Blade Assembly . .................. ... ... .......... 32
Scrub System-Cylindrical-Right Door Assembly............... .. ... .. ... ... ... ... 34
Scrub System-DiscC. ... ... 36
Scrub System-Disc-Deck Assembly . ... ... ... . .. ... 38
Scrub System-Disc-Left Side Blade Assembly......... ... ... ... ... 41
Scrub System-Disc-Right Side Blade Assembly .. ....... ... ... ... ... .. ... ... ..., 43
Scrub System-Fixed SKirt Disc. ... ... .. ... .. . 45
Scrub System-Fixed Skirt Disc-Deck Assembly......... ... ... . ... ... ... ... 47
Scrub System-Fixed Skirt Disc-Right Side Blade Assembly.............................. 50
Scrub System-Fixed Skirt Disc-Left Side Blade Assembly . ............................... 52
Scrub System-Disc-Left Door Assembly-860D ......... ... ... ... ... ... ... ... ... ... ... 54
Scrub System-Disc-Right Door Assembly-860D . ......... ... ... ... .. ... . ... . ... . ...... 56
Solution System .. 58
Squeegee SyStem . .. ... 60
Squeegee System-Squeegee Assy J-860D . ... ... .. ... 62
Wheel System . 64
Euro System . ... .. 66
Ladder Diagram-1. ... ... .. 68
Ladder Diagram-2. . ... .. .. 70
Ladder Diagram-3. .. ... ... .. . 72
Options & ACCESSONIES . . ... .. 74
Recommended Spare Parts. . ... ... ... . . 77
56116619 MOP HOLDER KIT . ... .. .. . 80
56116576 WEIGHT KIT ... . 82
56116364 FOOT GUARD KIT ... .. 84
56116352 BEACON KT ... . . 86
56116351 BACKUP ALARM KIT ... 88
56116856 USB KT ... . . 90
56116627 ONBOARD CHARGER KIT-EUROPE . ... ... .. .. .. ... ... .. .. .. .. .. ... ... ... 92
56116513 DUST GUARD KIT .. ... . 94



TABLE OF CONTENTS

56116371 HEADLIGHT KIT ... .. 98
56116517 ECOFLEX KIT ... . 100
56116361 SQUEEGEE GUARD KIT . ... ... 102
56116358 SOLUTION AUTOFILL KIT ... .. . 104
56116614 BATTERY WATERING KIT . ... ... 106
56116731 TRACKCLEAN SC6000 KIT . ... ... 108
56116359 HEAVY DUTY FRONT BUMPERKIT ....... .. ... .. ... ... ... .. ... 110
56116152 OVERHEAD GUARD KIT . ... .. 112
56116600 STANDARD SEAT KIT ... o 114
56116370 DUAL VACUUM MOTORKIT . ... . 116
56116512 WASH HOSE KIT ... . 118
56116355 VAC WAND KIT ... 120
56383455 SEAT BELT KIT . ... o 122



2016.10.12

General View

SC6000 860D NIL

2016.10.12




General View 2016.10.12
SC6000 860D NIL 2016.10.12
Pos. Artikel-Nr. Menge |Variante Notes
1 1 Chassis System [1]
2 1 Control System [2]
3 1 Electrical System [3]
4 1 Ecoflex™ Assembly [4]
5 1 Onboard-Charger-Assembly [5]
6 1 Recovery System [6]
7 1 Scrub System-Cylindrical [7]
8 1 Scrub System-Disc [8]
9 1 Scrub System-Fixed Skirt Disc
10 1 Solution System [9]
11 1 Squeegee System [10]
12 1 Squeegee Assy [11]
13 1 Wheel System [12]
Part Notes:
[1] - Chassis System
[2] - Control System
[3] - Electrical System
[4] - EcoFlex Assembly
[5] - Onboard-Charger-Assembly
[6] - Recovery System
[7] - Scrub System-Cylindrical
[8] - Scrub System-Disc
[9] - Solution System
[10] - Squeegee System
[11] - Squeegee System-Squeegee Assy J-860Dand Squeegee System-Squeegee Assy K-910C 1050D
[12] - Wheel System




2016.05.04
2016.10.19

Chassis System

SC6000 860D NIL




Chassis System 2016.05.04
SC6000 860D NIL 2016.10.19
Pos. Artikel-Nr. Menge |Variante Notes
1 2 Washer M8 [1]
2 4 Washer, Flat 13x24 [2]
3 1 Screw M4x12 Hex Hd F/Thd [3]
4 4 Screw Soc. Hd M12x25 [2]
5 1 Screw M8x20 Hex Hd F/Thd [1]
6 2 Scr M12x40 Hex 10.9 1s04017 [3]
7 2 Pin-Clevis .375 X 2.25 [4]
8 2 Bushing-12.5x16x14.48mm [3]
9 56116171 1 TRAY-BATTERY
10 1 Chassis Weldment
11 2 Bearing-Flange-16x18x6mm [3]
12 1 Bumper Weldment [2]
13 56116501 1 LIFT ARM WELDMENT-SQUEEGEE
14 1 Panel-Electrical Wall [5]
15 1 Edge Trim [5]
16 1 Edge Trim [5]
17 56116781 1 ACTUATOR-SQUEEGEE
18 1 Trim Seal [5]
19 56116930 2 BRACKET-CROSSBAR MOUNT
20 1 Strap,Static, 12.5" [1]
21 56601598 1 Schlauchclip
22 4 Screw M6x20 Hex Hd F/Thd SS [3]
23 4 Washer Flat X| 6.6x24.0x2.0 SS [3]
24 2 Hair Pin Cotter A2,5 [4]
25 1 Washer 8x24x2 Uni6593 SS [1]
26 2 Screw M6x14 Hex Hd F/Thd SS [6]
27 2 Nut, Hex Nyl Loc M12 S.S. [3]
28 1 Nut, Hex Nyl Loc Thin M4 SS [3]
29 2 Washer Flat XI 6x18x1.5 — SS [6]
Service Kits
K1 56116872 1 BUMPER KIT
K2 56116873 1 HARDWARE KIT-CHASSIS
K3 56118038 1 HARDWARE KIT-ACTUATOR
K4 56118047 1 PANEL KIT- ELECTRICAL WALL
K5 56116874 1 STATIC STRAP KIT
Part Notes:
1 - Kb
[2] - K1
[3] - K2
[4] - K3
[5] - K4
[6] - K2,K4




2016.10.11

Control System

SC6000 860D NIL

2017.08.23




Control System 2016.10.11
SC6000 860D NIL 2017.08.23

Pos. Artikel-Nr. Menge |Variante Notes
56118162 1 HARDWARE KIT-CONTROL SYSTEM [1]

1 1 Screw Hex Hd Uni-5739 M6x20 [2]

2 4 Screw M10x25 Hex Hd F/Thd [3]

3 1 Nut Hex Nyl Loc Hvy M6 [2]

4 2 Washer, Flat 8.4x16x1.6 [4]

5 4 Washer, Flat 10,5x21 [3]

6 56116088 1 TANK-FRONT FLOOR

7 1 Steering Column Assembly

8 2 Bracket-Mounting [3]

9 1 Clip-Floor Plate-Right [5]

10 1 Clip-Floor Plate-Left [5]

11 56116779 1 FLOOR PANEL ASSEMBLY

12 56116792 1 ACTUATOR PANEL WELDMENT

13 6 Screw M8x16 1so7380 Flange Blk

14 5 Screw M6x25 1so7380 Flange Blk [3]

15 1 Bar-Seat Prop [2]

16 1 Bushing-.256x.393x.265in [2]

17 56118157 1 FOOT PEDAL ASSEMBLY [6]

18 1 Clip, Panel [3]

19 4 Washer Flat XI 5.5x15.0x1.6 Ss [5]

20 4 Screw M5x12 Hex Hd F/Thd [5]

21 2 Nut, Hex Nyl Loc M8 Ss [3]

22 2 Screw M8x30 Carriage [3]

23 4 Washer Flat XI 6x18x1.5 - Ss [3]

24 1 Screw Flat Socket Head M6x30.0 [7]

25 1 Nut, Hex Nyl Loc Thin M6 Ss [7]

26 1 Washer, Flat 10,5x21 [7]

27 1 Pin- Bow-Tie Cotter 1/4 - 3/8 [7]

28 56116538 1 SEAT MOUNT WELDMENT

29 56116656 1 SEAT MOUNT WELDMENT

30 2 Bearing-Flange-10x12x5mm [7]

31 56116748 1 WASTE BIN

32 56116791 1 BRACKET-SEAT

33 1 Nut, Cap M6 Uni 5721 [7]

34 56116849 1 GASKET-ADHESIVE-5X20X450MM

35 56116850 1 GASKET-ADHESIVE 5X20X550MM

36 1 Screw M8x35 Hex Hd F/Thd Ss [3]

37 2 Washer 8x24x2 Uni6593 Ss [3]

38 1 Lug, Brush Driver [7]

39 1 Screw M8x16 Hex Hd F/Thd Ss [3]

40 2 Washer, Flat 8.4x16x1.6 [3]

41 56116642 1 BRACKET-FLOOR PLATE

42 56116747 1 COVER-STEERING COLUMN

43 4 U-Nut-Long M6 [8]

44 4 Screw M6x25 1so7380 Flange Blk [8]

45 2 Screw M8x16 Hex Hd F/Thd Ss [3]

46 2 Screw M6x14 Hex Hd F/Thd Ss [3]

47 1 Washer Flat 6 X 18 [2]

Service Kits

K3 56116901 1 HARDWARE KIT-FLOOR TANK

K4 56116903 1 HARDWARE KIT-FLOOR PLATE

K7 56116987 1 HARDWARE KIT-LOWER COLUMN

K8 56118051 1 PROP ROD KIT

K9 56116915 1 HARDWARE KIT-SEAL AREA

Part Notes:

[1] - TSB-FC-2017-044 SC6000 Corrosion on fasteners

[2] - K8

[3] - K7






